


Product Physical Properties Test Report

Model	4528	Test subjects	Rim	Testing time	2025-6-30
Client		Number of tests	1	Testers	Wu Dongqing
Test version		Test barcode	CTR4528R25F0007		
Test Purpose	Sample: Trial production: Mass production sampling: √ Development test: Others:				
NO.	Project	Test Standards			Test Results
1	Positive rigidity	Based on: ISO 4210-7:2014 (E) standard			OK
2	Lateral rigidity	According to factory test standards			OK
3	Inflation test	According to factory test standards			OK
4	Road test	Based on: ISO4210-7:2014(E)A.1 standard			OK
5	Shock Test	According to factory test standards			OK
8	Spoke hole tensile test	According to factory test standards			OK
Other					
Quality control opinions		OK			Li Xinlong
Final Conclusion		OK			
				Quality Assurance Supervisor	